RADIO CONTROLLED ELECTRIC POWERED RACING BUGGY

OFF-ROAD RACER

ULTIMA

R LIGHTWEIGHT FOR QUICK ACCELERATION.
* LONG SUSPENSIDN [RAVEL FOR TOP HANDLING ON EVEN THE ROUGHEST TRACKS.

o NEW ALUMINUM PLATE/TRUSS CHANNEL-TYPE CHASSIS FOR HIGH STRENGTH AND LIGHT WEIGHT.
« PERFECT COMBINATION OF SUSPENSION DESIGN AND WEIGHT DISTRIBUTION FOR TOP HANDLING.

« INDEPENDENT SUSPENSION ON ALL FOUR WHEELS WITH NEW RACE-TESTED GEOMETRY.
» OIL-FILLED SHOCK ABSORBERS ON ALL FOUR WHEELS.
* FRONT ANTI-SWAY BAR STANDARD. REAR BAR OPTIONAL.
* POWERFUL MABUCHI RS-540S MOTOR INCLUDED IN KIT.
* TRUE GEAR-TYPE DIFFERENTIAL.
= STRONG ALUMINUM AND NYLON PARTS.
* AQUALITY DESIGN FOR SIMPLE MAINTENANCE.
* MANY HIGH PERFORMANCE OPTIONAL PARTS ARE AVAILABLE.

1: 10 SCALE

BATTERY: 7.2V-1200 mAh NiCd R
RADIO: 2-Channel )
(Not Included)

B KIT No.31 15 Xl




Before you begin, carefully read through the manual. This will give you a
betier understanding of the construction of this model.

O Cerbin symbos are ..

¢ toughoul the instuctions, Pay afention *=
locaon.

Pl where resse O ol e sl T8 il e vac
and fiction and provide a smoother operaling joint )

T« Phces where Screw Lch 20 Lok, ) should e oo, T

. lotheuibraton ol the madel

IMPORTANT! BEFORE YOU BEGIN

afention to when building this model.

Alew dier

of screws are used in he construction of your macel Here are wome
xamples ofthem and bow hey e e e esome i e
Tarping will simply
SCREW SELF TAPPING (S/T)
o e  Heds ered e
Fine Threads 57 Couse Theads
Sral

11t an ordinary screw it
willbe

ALLEN HEAD SCREW (A/H)
%) mm)

Hexagonal /~44——

Opening 5 oS

FLAT HEAD SCREW (F/H)
- Tupared
Ry Drmm

PAN HEAD SCREW (P/H)

METRIC NUTS AND BOLTS

This s a sophistcated model with a large number of moving parts. Before vou beqin
assembly

o not b ar ey o his chalenge Il you donot e ha i e o medsl s for
1 may b stamed o e delr g o o 1 NEW ard UNUSED, UNDER NO
cmcum STANCES CAN YOUR DEALER A
HOSEMBLY HAG ALEADY BEGUR I s a0 il you margared o, hen o
o further and refun this. ki to the dealer immediaiely. But. f a lifle maintenance
dosst bother you and the il of igh pefrmance diving s Tor o then dor'
nesitate another mir irough s enire. manual Mroughly 16 familarize
foursel wihthe Sars and methods of consnction used beloe ackally saring 1o

®
ENTIRE CONTENTS
© COPYRIGHT 1986, HOBBICO, INC.

ou. An e B s S
I e AR
M3x15 SCREW 40 WASHER
3mm amm
15mm |
e s shoid be o washr i o dmm nside damete) o 0 "3 Bushing” o
bushing wi Al various point iroughoul the ranual these parts

are labeled and pictured in their actual sze on the left hand side of the page. For your
ference. | millimeter eauals approximately 039 inches.

Usethe s of smal par o compare the shaps f e smal pars use w
ews, nuts and w

each
force when fightening 5T e screws o plasic. Overghiening

wil cause the threaded portion of the plasic 1o siip. It s recommended ‘o siop
‘ightening when sorme resistance is et aftr fhe fh soced porton envers the plasic

2 CHANNEL RADIO SYSTEM
A wo channel, o servo radio control
System is required for running the

Note: use only radiofrequencies specil:

Ulima. The various componens are U
pictured below. i the 75 mhe” or %27 mi
TRANSMITTER is. Use of any ofher Vvequ!nme) 3

Do ead nd angerm
“Wheel Type"

A

SMALL PARTS
On Pages 23 & 24 there is a guide for the:
smal pari used In each siep
oulhe shee along the doted ine
itfo help you locate the paricula parts and
heir s b

|
|

REQUIRED TOOLS
These are ot included with the Uttm.

NEEDLE NOSE PLIERS

HOBBY SHEABS/L)

FLAT HEAD SCREW DRIVER
NUT DRIVER {4mmor_equivalent BODY SA“DER\dD
HOBBY KNIFE

' BALL BEARINGS

| Bt Bewnga el mprov pefemanc s i
al

mplete et of optional bearings for your Ullima s
1574 Cltma bearng se coptars (6] Sl
and (2} 8mmx 1 4mm bal bearings and (6) dmmx8mmadmm
ball bearings with washer

OPTIONAL MOTORS

BATTERY PACK

A7.2V battery similar in shape 1o the one shoun

here s required. The Kyosha #2218 or #2306
‘e g0od choices

CHARGER
You

ecsaltame—runa e 2 [ s |
5 A
[ [ RToe 30 | vouw | Tl i s
T T T e
a8 [ | e

i —
e N 'L’.’.::cn:;::“s
i ——
MASKING
TAPE
AL
2 cutrens
CYANOACRYLATE
GLUE

=B



DIFFERENTIAL GEAR ASSEMBLY

\( 1. 3 B__HING COLLAR

®

i MAIN GEAR 2 DIFFERENTIAL GEAR
CASE

© Remove the excess flash with a hobby krife.

® 1f the optional ball bearings are going 10 be used do not cement the

| MAIN GEAR

+ BEVEL
GEAR (&)
& BEVEL SHAFT

Fill the gear case with the slicone
arease supplied wih the kit

1 MAIN GEAR

JOINT INSTALLATION

g— Maxd SET SCREW

i
b

# BUSHING
(10mmx14) /

@ fyou are usng the opion bl

bearings, install hem now as
shown.
/
L
1911 OPTIONAL
BALL BEARINGS

(8mmx14)

g\@ T it e
@ e
Vs >

@ALLEN
7 JOINT WRENCH (2)
WASHER(5mm| /
5 BUSHING
(10mmx14)
@ MaaSET
SCREW

WASHER (5mm) /
7 JOINT

5 BEVEL (B)
GEAR

i MAIN GEAR

2 DEFFERENTIAL
GEAR CASE

A sl ap shold b e betsen the

asher () and the 7. joint. This will
i om0 aplae ooty
and eficiently

Tighten the Sef screws very fight




COUNTER GEAR INSTALLATION

® 1 you e cing e oplonel
51 Omm ball bear

e he et o .

ings, nstallthem now.

(2
(\
/ 18 BUSHING (5mmx10) &
EAR S
BOX (R)
\ bl
10 MOTOR PLATE
FINAL PINION INSTALLATION =

@ FINAL PINION
GEAR

A small amounl of cyanoacrylate ac-
hesive may be used t0 secure the pin’
oo the ounter gear st :« temporarily.

ot glue fhe pin and counrer gear
o el e vy e

Tighten the M3x33 screws unil the

a3
nds are flush wih the plate (Do not
overtighien). p

o the gooveinhe ger i
.

g} -
vaIN(me;T'lj kl\ | | e pin onhe sha
BTN

GEAR BOX ASSEMBLY T
LT
13 E-RING (E-4)
M3x33 SCREW \\

Apply a small amount of grease 1o the tecth of
the gear and a small amount of il 10 the counrer
qear st

Use needle nose slers \
o stach the ERieg 1o
heshat \i} - /
@ M3x18 S/T S;:W
<

1 GEAR BOX (L)
M3x33 SCREW

—4=



@ REAR SHOCK STAY INSTALLATION

M3x8 P/H §/T SCREW
AN

(RN
16 REAR SHOCK x\%f )@
STAY (ém 0 S 0 /

A

\

\

o

M3x16 SCREW
M3x15 F/H SCREW

The holes in the upper rods
mount foward the shock stays

Max8 SCREW
(Wide Threads)

20 GEAR BOX HATCH

~— Max8 SCREW
(Wide Threads)

The (6) MAx8 screws wl be 2

parillytaptened, This il allow

or insalaton of the rear axle G
opper.

¥ )

—— Leave a clearance of 2mm, his
willallow you 10 easily instal he
¥ rear axle siopper i siep 9.

2mm




] rear Hus mstaLLaTIoN # REARSHAFT (8) [RGHT ASSEMBLY)
/

© REARHUE % REAR WHEEL SHAFT

‘The holes in the suspension arms
are mounted toward the rear of the

N

)

ings. with Smim x
10mm ball bearings where a bushing is
shown. (ight & loh sides)

The six wide threaded Mdx8 screus
‘may need o be loosened even more
necessary, 1o allow for the installfion of
the rear e siopper.

M3x12 F/H SCREW

Max8 SCREW 2
(Wide Threaded)

Once the rear suspension arm Is com-
pletely installd, the six wide threaded

18 scrows (insalled in Step 7) may.
be completely fightened.

REAR AXLE STOPPER
[m FILLING SHOCKS WITH OIL y emeve e sping holder.
3 SPRING

0.
Compress the spring & remave fhe
shock stopper as shown In fhe fls- ])
raton,

o Using the shock wrench and an
Oy alen wrench o shoun, fiven the
D§ Shock siopper_ fimly ‘againel the
Shodk case

o
SHOCKSTOPPER @ == Compresshesping. 1 SHOCK END.

The shock wrench fits

directly on o the
L shock. stopper (hold
firmiy).

oo soppr and il sk cae i nsall he ORng
L e e ettt 2. el o < PLASTIC
alup1o e e 3¢ shoun o o CLIBE

# SHOCK O-RING ~— @ WASHER
i SHOCK OIL #SHOCK SEAL ( @a/l’:gﬁg“ Q
2 % PLASTIC GUIDE- & ? 5 -
WASHER

11 SHOCK STOPPER o SHOCKWASTER

Check the level oflud n the case to
see that i1 s a the proper level and
SHOCK PISTON  fhat the shock can operale smoothy. #

When installing the shock ends be B¢ careful not 1o

ceran hat th floni shocks e fhe 2mage he-shock

same length as each ofher and that  PISton shat:
SHOCKCASE  ihe re Shocks ar he some lengih

s ench o

When the shocks are being
re-asserbled be sure fo use
pision an the front shocks.
piston on the rear shoc
adiferentsize for the front &

—g=




m REAR SHOCK INSTALLATION 2 M3 NUT (Plastic) % SHOCK BUSHING (Plastic)

REAR SHOCK
{tw ser Shock)

FRONT KNUCKLE ARM ASSEMBLY

SUKING PIN

4 M2.6 PIVOT BALL
=

Pay special alention
o the LER meked
on the knuckie ams.
3 FRONT WHEEL SHAFT #ERING (E3)

FRONT SHOCK STAY ASSEMBLY

0
18UPPER ROD D i
=

M3x16 SCREW

Use the upper hole
Jior mounting the
M3x16 screw.

M3x15 F/H SCREW

the_upper N =5

5
-
B B waner

S e
1 7195 8mm BALL

\i
3FRONT SHOCK STAY'

{
% Moun the uper s uh o
gty b
o e et o
e et St .

38 KNUCKLE ARM (L)

M3x8 P/H S/T SCREW

Pay special aftestion o the
L&R marked on he knuckie

% FRONT BULKHEAD

.




S
m FRONT SUSPENSION ARM ASSEMBLY N b]\
~ ‘

2 .)\
U o/
T it

s which has been
assembled in Sten 1.

% ERING (E25) *
5 SUSPENSION SHAFT (D)

(LEFT)

3 FRONT SUSPENSION ARM

Pt 37 SUSPENSION
ey SHAFT (C)
(Silver) Qg M312F/H SCREW
1% UPPERROD 29
!
2 s
=

) Vg

~— M4x8 SCREW (Wide Threaded)

4 FRONT BUMPER

Mdx8 SCREW 4%

(Wide Threaded)

T MAx10 F/H SCREW
(Wide Threaded)

2 M3 NUT (Plastic)

19.5.8mm BALL = el
(S wﬁg/’? e uide »ﬁ'%— M3x16 SCREW
I8 M6 sren

==




SERVO SAVER ASSEMBLY

# BALLNUT — é

it SERVO SAVER (B)
M2.6x6 P/H SCREW =
o o 4 M2.6 PIVOT BALLY,
? # SERVO SAVER (C)
<

-
M2.6NUT <.

4 M2.6 PIVOT
BALL

4 SERVO SAVER (D)

i CENTERROD




[m TIE ROD INSTALLATION

Assemble tie rod as shown.

@ BALLEND (LG),

HOW TO CHECK YOUR RADIO SYSTEM

OBATTERY
BATTERY CASE.

i impartan o ahoys swch
. When funing off the system, furn off the
i

STEERING ROD ASSEMBLY

Remove th unecessary shaded) prton ofhe
servo anm/wheel 1o obtain the proper <
needed.

“This hole may have fo be
ml‘nvged slightly with an

Use s hole that s 13mm
from the center of the e
arm/heel.

# STEERING ROD

© RXSWITCH

© RXANTENNA

RECEIVER

7~

7

_ e
e F e
B

the transmifer on first

Secher s

(Actualsize)

By rotating e ball ends, adjust the e rod o the
proper length.

* Follow steps 1.8.

1. Install the bateres in‘o boh the ransmier and receiver. Ifyour radio is
a rechargeable system, charge it as outlned in the manual that came

.2

o the recelver

- THROTTLE * 3. Extend the fransmiter antenna

* 4. Turn on the power switch ofthe ransenirer,
5. Turn on the power switch of the receiver.

® 6. Set the smal rm levers fo the center posiion and make sure that boh
main control sicks are also centered.

7. Move both main contra sicks slowly through their fll ravel. The servo

8. When 1 levers and sicks are at their neutral posiions, the servo.
homs should be centered. You may now furn off the receiver, then the

& SERVO STAY

In the neutral position
the servo arm should be
2190° o he servo.

M3 WASHER
M3x8 P/H S/T SCREW

the screw that is included

with your radio.

10—




STEERING SERVO
INSTALLATION @ !n this view, retaining
the ball clochuse wil

The lengih of the contrl rod ' __ lengihen the conrol rod

ety uing e bl m/ >1
/ =

e
® i BALm

~ The rod wil need to be |
~ bent af this angle \

~ The confrol rod should be adjusted so
thatthe distances @& @ are equal when
e servo i in he neutral posifon.

The length of the sieering linkage
bt egoolle- b M R

n be adjusted by T
i roper posion i e ovl s L

M3x8 P/HS/TSCREW <_____

SPEED CONTROL ASSEMBLY

=
5 MOTOR CORD (Red)

BALLNUT
 COLLAR (2.6mm)

é— % SPEED CONTROL NUT
Use this. !m!e >

f—— % SPEED CONTROL STUD

S e | & SPEED CONTROL SPRING
e % SPEED CONTROL HORN
M26x10 F/H
M2.6x10 P/H SCREW L &
5 SPEED CONTROL % > SPEED CONTROL
PVOT NTACT POINT
2 P c PLATE
lhmd hock shouid
ded v o
s \g —— M2.6x6 P/H SCREW
P , ANTENNA

POST
> Be certain about the M3 NUT (Gold Color) \,

ez wouns
e g
o

BATTERY CONNECTOR INSTALLATION

The body mounting post hole
eeds 1o be parallel wilh the
radio plate

MOUNTING AQ,
# posT T

 RADIO PLATE

Py

& CONNECTOR L P
SR byt M3x12 SCREW (Gold Color)




The battery that _ fhe moor also
recet . Be carcful and do
ot allow the pol

o be reve
‘ko'do nol allow 7.3V fo flow d

into the receiver.

NOTE: The colors of the lead wires are diferent

depending upon radio manufaciurer, Mos! use
red for posiive (+) and black for negalive ().
The exceplion being Cox and Aironics (Senwa.

SWITCH HARNESS WIRING

u are using the BEC iype
o skip tis sep and confinue
tep 26,

rectly

Atach the wire leads from the switch
harness o the regulator harness.

# REGULATOR DIODE
. BLACKWIRE (~) —;,

Thetr ) lad s
lead is (). Pay

m SPEED CONTROL INSTALLATION

Mount the requistor along
the ecige of the oval opening.

D e 6
polart.

close aftenfion 1o the
polry. ecessary, contact he manufacturer

o e wres togthr hat o f ey Il o comnecion ot wih
ey ¥ () o0 i ape o hesmih g
e — to( - ). Be g:inl\ﬂ about the cor- will prevent shor circuiting.
. 1ot polry Solfern e o 1+
Sronglysugges
Lo tien e
.. !wm the end of
e,

WBEC REGULATOR,

kS

A radio contained in a box with 1his ype of

logo is a BEC type radio. With this type
radio, the swich wiring and a regulator is
ecessary. Use comectorsuppled

important

ende,
the feminl do ol irre il he comnecon e feminls ke il the
o,

s hey mount

SPEED CONTROL SERVO INSTALLATIOI\

Remove the unnecessary (shaded) por-
the servo arm/wheel fo oblain

on of
the propershade needed /@ &

i SERVO STAY

M3WASHER ™
M3x8 P/H S/TSCREW ?
SERVO ARM
Use the screw that is incluced
withyour rodi, L .

e
ot diyedoh

hole may have 10 be en:

Tomm &

Use a that
i )

The servo arm should be 90° 1o e
e senvo n he nearl posion

Sng=

M3x8 P/H S/T SCREW

RED WIRE (+)
I

BLACK WIRE ()

BEC,

Einncn

e correct polariy Is very

the screws that
are included with
vour switch haress.

SWITCH PLATE
=

SWITCH




(TOPVIEW)

SPEED CONTROL ROD ASSEMBLY L};«m:rpllcu should be 90° to the.

Assemble as shown

52 BALL END (S)

S 3
s SPEED CONTROL ROD oo

The center line of P Bend the control
g ot R /¢

\\

Tyl o the convl o can b
sted by tuming ihe bal end I the
ot drechon
Bend the rod doun a0
s

N\

REVERSE

The mouning po

enlm:d ;:nmbg 'hd
o by cing e

i
o

MEDIUM
SPEED.

st e conrl rod lengih & th servo post =

ot 30 hl h wip o positon of e speed TRy T sl et ok & 1 body
Contol s cortc (o shown i he Hstaons] topper posion

i BODY STOPPER (R)

/' BODY STOPPER (1)

i

m RADIO PLATE INSTALLATION
~~=> Mdx10 F/H SCREW

Max8 SCREW (Wide Threaded)  M3NUT~
2 M3 NUT (Plastic)
A

/ /
M2.6x12S/T SCREW M3x6 P/H SCREW

0 MAIN CHASSIS \/
M3x6 P/H SCREW

13—



[SPEED RESISTOR INSTALLATION

(REARVIEW,

0 HEAT SINK (B)

M3NUT ——

CENTER GEAR ASSEMBLY

NOTE!
This particular hole is used for maunting the
opfional motor guard ( #UM-28). If you are not
mounting the guard af his time simply cover fhe —|
hole with an exira section of decal sheet which wil

) Tus ontonal ammcmm ball besrings may be
Insled in place of he center gear bushing
e ) s et
AmimcEmm Bal Beaings 2) Pan No. 1903,

—— 02 CENTER GEAR

78 CENTER GEAR BUSHING
7 O-RING (Black)

V=

MOTOR INSTALLATION o

@ MOTOR (RS-540) 9
We sges he e o he oo
ol oo cover #5C.040
i i e
oy
Senier
na and raning

Use an_extra
ection of the

Tighten the Se Screw.
onta the flat surface of

t
which il not he mofor shaf.
e used.

Actual
Size
M3x6 P/H SCREW. NS b
T g% 0 7
® A WRENCH ﬂ)ﬁ?‘% %3
M3x3 SET SCREW @‘Q Thepinon g /ceer gear s
3:::&?5 be ;;u i ylooser : \gl\q these. ay
RS 7 PINION GEAR (15T) el Ay i i

proper positon

Y.



‘GEAR COVER INSTALLATION

/—\ iii SIDE GUARD COLLAR
= K¢

77 GEAR COVER
i

Cut the seal o the
h

/5
@ SIDE GU }g_\
g :

7 GEAR COVER SEAL COLLAI
Remove h paper backing and ) %(2.6mm) —Q@
(1 30l the seat 10 he gear cover e e *

on the shaded portion
7 BODY PIN

TIRE & WHEEL ASSEMBLY

l;;l;mw ﬁam Dand @ i
from the parts tree. * Remove any -
AR b Sk M2x8'S/T SCREW (4 Pcs.)
® Wy hobby knife. Q< 4 REAR
e S - WHEEL (PART3)

® (FRONT)

FRONT
WHEEL (PART 2)
45 FRONT

“\ WHEEL [PART 2)

Note! A small_amount of / \
eyanoscrylate adhesive may ([ / 3

to the wheels. Apply a fhin
i adhesive o the

%Y The largessized hole
faces Toward the
b & the small one
foces foward  the
heel.

=

Allgn the points
of he hexagon

* Optional ball bearings can
be used n his step.

_ Use four dmmiimm 41903
ball_bearings fo_replace the
Gmmx8mm- bushings on the
ront wheels

i M& NUT (Plastic) M4NUT
S o BUSHING (4mmx8) / Do rot overtighten the nut on the front Tighten the nut irmly enough 1o
(Plastic) s/ wheel. The wheel must rone as et rom spinning
@ 2 ossiblewihoutany side ploy.

{6



RECEIVER INSTALLATION

CONNECTOR —== 4 ANTENNA TUBE

It s sronaly sugaesid hat you should
wiap fhe recelver n a plasiic bag before
insiling Secure the open end o fhe
bag wih asiap i Step 1

RECEIVER

~— Insert the antenna fube fhrough
his opening.

7 Route the servo & battery feads through
this opening.

LEXAN BODY PREPARATION
o Drilor cut the correct sized holes as shown in
the llustrtions.

= Remove the shaded portons by cutting along

be Use a sander 1o smooth oul the rough
the cut ut s

Cut dmm hole for
the body pin.

Cut a 5mm hole on boih sides of the
body. They are used for the body stop
per.

KyosHO
Thesespectl Lexan Sassors ke v

ming bodies a breeze and the sander
cames 1n handy for fnishing the rough

== ]

gm PAINTING

First, wash the body 1o remove any oil or dif.
Rinse thoroughly. Paint the inside of he body
You'can oblain a color scheme by masking a
‘porfion with lape then removing the tape and
painting, Apply the lightest color las.

KyOsHO
Pobes Color Pain
ovaloe T paning
yout Loanbodles 13
ewiockng colors

No. 2230

—16—



APPLYING DECALS

For best results, cut s close fo decal as possible when
cuffing them out of he decal sheet

Remove part of the decal where f covers
the mounfing hole

[ row cace assemeLy
3 ROLL BAR PLATE
%
— M2.6x6 P/H /T SCREW

(FRONT) M2.6x12 S/T SCREW

% ROLL CAGE (R)

&
& 9 R

OLL CAGE JOINT
(FRONT)

<=

% ROLL CAGE (L)
7 BODYPIN(SM) 5

| Ui
é % ROLL CAGE STOPPER

\
p Trsall he narrow end o the roll
Lo soppersiouard hebody. 39 E-RING (E-3)

-



BODY INSTALLATION

Follow in order steps @~@

Secure the speed controller wires with & siap.
You will need 10 leave some slack in he wires o
allow for the movement of the speed confrol

cure the excess
ireswhh asiap. £ Plug connectors foether.

@ When you are ting or

@ STRAR(S) o0ty 1 von he Ul e

BATTERY certain ::m the slrmled m;l‘ml
MOUNTING e To s e iap. rss

here frmly.

Fully charge your battery
before operating  your
el every fime

AUTO CHARGER
(#1848 or #1845)

==

Quick chargers can charge a
compieily dscharged barery
pack in 15 minutes. The ane
You useisyour preference.

For maximum performance, use a hich
performance batery. The Kiosho 7.21
Pover Batery o Rocng Bary is

Remove the excess sirap with a

bty bl Lagwig. appres
 NiCd STRAP (LG) vy 3o sihumgon

7.2V NiCd BATTERY PACK
(Not included with the kit.)

EXPLODED VIEW OF SHOCKS

% FRONT SPRING

o @ i SHOCK END

* FRONT SHOCK

PISTON
(Shorter One) @@ ®
®®

® FRONTSHOCK |
CAS|

(REAR)

\ *i? SPRING HOLDER
w REAR

®
. ]*" SHOCK STOPPER 9 @ @ (SL:?lg':rGOne)
/ |\ %0 SPRING STOPPER

\ % PLASTIC GUIDE WASHER

A | %9 SHOCK SEAL
e R

#1 SHOCK WASHER baih the Front and Rear
" REAR SHOCK PISTON shodls,
= REAR SHOCK CASE _ (Longer One)

18—




USE OF STABILIZERS

3. Hard race track (loss of traction),

% 1t is nol recommended fo mount the stabiizer i
these conditions occur.

Insent the tip of the stabi-

It is recommended to mount the stabilizer 1 these zer thiough the. hole in
«conditions occur. the upper rod.
1. Very sensilive steering conrol {over sieering). ~
2. Flatrace frack.

& FRONT STABILIZER

e

The stabilizer bar is mounlt\i Mu«n

M2.6x6 F/H

|

=1
&=
Adjust the shock ends

=
uniil they are equal in
E’,

T

lll\1

SHOCK END

I
e‘b SHORTER ﬁ SHORTER
LONGER <73 LONGER =

Adjust the shocks 5o that both front shocks and both rear shocks are exactly fhe
same length.

CUSTOMIZING THE TIRES

You can increase the performance of your Ulima lor various track condifions by
trimming the knobs of the fires. Corisult the chart below.

TRIM THE KNOBS

1. Insensifive steering control under steering] \§
2. Bumpy race frack. N | Ll :f.ﬂﬁ':a\dﬁmt Smuts  S/TSCREW
AN ) 8F FS T sereus.
o
SHOCK LENGTH ADJUSTMENT ADJUSTMENT OF SHOCK OIL AND SPRING

Shock
el [ Heavier ol srongr spring ension
Rear
Shock
Shack

GEAR RATIOS AND

Fooat ( Lighter oil, looser spring fension ) - More effective steering

= Less effective steering

(. Ligherol. tooser spring tension ) = More fraction
)

Rewe ( Heavier oll. sronger spring tension. | <> Less traction

OPTIONAL MOTORS
i o — :
oy T |51|15T 7T | 18T | 89T | 20T
Il

88 82 | 7.7 | 73

GeaRao
LEMANS 2405:2}0 sB

MOTOR EMANS

OPTIONAL RACING CLUTCH

RACING CLUTCH

Track _ [Amount to Trim
Gross 172
Corcree 273 GEAR COVER
Sand NONE It will protect the drive frain from sudden siops. It also enhance handiing
T ) characteristics in comering and an loose ferrain,
r T INOTE! The racing clukch is avallable in different sizes. See your parts lsting,

| LEMANS 4805 ~4B0T ~4B0GOL D

This Is a centrifugal clutch that limits the amount of forque applied to the gear frain

6.9 \ 6.5 \ 6.2

EDGOLD -360PT

—19—



BATTERY ELIMINATOR Cmcp!mvi— BEC

What is BEC? BEC stands for Barery Eliminator Circuty, which 1s
ds ke, a Crcult hot eliminates he need for a receiver BECCONNECTOR
batery. In the United States, use of the BEC system in radios s not wice (Female) [ SWITCH
et dor o .ty do e o BLACK - glacK- 0 VaRnEss
G i .

your car/bugay. Some cor/ buggies have circults that do eliminate the -

need for a receiver battery. Bul most cars labeled "BEC EQUIPPED”

simply include a BEC fype conneclor that your radio’s swiich harness
‘methods.

o BEC CONNECTOR
to. Turbo Optima allows boll

(Male)

plugs

s iference between the o ¢ how mich voltage gocs 10 the
receiver. receiver can accept an nput voltage of 7.2V and
higher, depending on fhe stafe of charge of the 6-cell batery, which i
where the recelver ol e Inrecelvers aher ihan Ty
BEC Equipped ypes the peeds o b o =S
Which s geparlly o vollage ~applied oy our e,

oottt o) BEC Equpped ou should use e meihod shoen
In Skops 25 and 26 1o power yaur recewve. I your recewer is BEC
Equipped, then yiou can use the BEC connector tha is suppled it this
el Your radio’s switch harness has a matching BEC connector atached.

1 the BEC connector is not already instlled on the speed confrol

7.2V 1200 mAh { {

proper car should be faken when instaling i. The poloriy of the wires 15

Very important 2nd special atenion should be aiven o gei I correc.

gf:v.»mbt; o s comnectFed (o R () and Black (- )10 NICO BATTERY .

jack { ~ ). (Negaive sides are not always biack, sometimes they are ) S

white or other colors.) The: Cmvnshuu\dbcsn\dclmon where the. = = SUW()
oty esco o e spesdcor antenna |

S

oy e vt a s, permaneri damage fo
REF

your. venuwv(ould result. BE CAREI | 0 9 9
g ndersonding e BEC ah { ] oy UG ‘
s, “‘ed “""‘? Turbo Optima. * Use Ste lor installation of termmal ends on the

SUGGESTED FURTHER READING

Low Profile Tires ~Dir track, Low Profle fres
(5032) offer better handiing and dor't allow as
much fire distortion. (Wheels not included with
lies; requires W-5021. Asphalt Low Profile ires
(5031) give befter raction on-road

¥ st s s ad g noraton ot B/ Ccor s vl
Adjustable Pressure Shocks — Kyosho s famous your favorie hobby Srore We suqges! the “Completely Cary’ by
for shocks and these are fheir bes! yet. Adjusioble B s ol s e rece s
7 pressure shocks wil fil most eleciic buggies and #C Car Aclon” 2 magasine publshed cvarr by ArAge Pblcaons
S compltelyachsibl o any wack condio. il kee you on top of al the lates! deveiopments in he R/C

THE FINEST RADIO CONTROL MODELS

B KIT No.3115 Xl ©Copyright 1986 HoBBICO ., Inc.

—20—



RUNNING YOUR ULTIMA

ot Thesame bty pers e ot As s 3 s o
e e e e ol fson s e \

CHECK BEFORE EVERY RUN
Check o see f il bolts and s are ok aed firmly.
Check fo see NiCd batiry s fully charged.

Check to see f the steering and speed control i in proporion {0 your conirol of
The eansimiter
Check o see that all wiring i properly insulated

(Check to see f pats e moving smoorhiy.

OPERATING PROCEDURES
Tum ransemiter switch on.

Swich on he receiver.

Check 10 see f the radio system is working properly

{OTE: When urming off the switches, turn of the receiver frs hen iransmiter.
Othenuise. the servo may be lft n a posifion other than neutral.

TROUBLE SHOOTING IF THE CAR
DOES NOT START

Poor connector,

Check o see f the NICd battery s fuly charged.

Check 0 see shortage of batery power for the fransmiter

Signal jamming from other radios.

KEY NUMBERS FOR PARTS

Parts Name. Q. No.  ParisName Q. No. Parts Name Q. No.  ParisName Q.
Gear . . . 1 8 Front Shock Stay 1 8 Hear Sink (4] 1 ® Rear Shock Case 2
@ Differential Gear 18 Fron Bulk Head 1 Heat Sink (B) 1 3 Front Shock Piston 2
Bushing Collar 2 30 Suspension Shat (C) . 2 19 Center Gear Shaht .1 ® Rear Shock Piston 2
) Bevel Gear () 2 38 Front Suspension Am . 2 @ Center Gear : 1 ® Front Spring 2
® Bevel Gear (B) 2 8 Suspension Shaft (D) 2 @ Center Gear Bushing .1 ® Rear Spring 2
® Bevel Shaft 2 @ Front Shock Bumper 1 @ ORing 1 ® Spring Stopper 4
@ Joint . 2 @ Ball Nui . 2 @ Allen Wrench (1.5) . 1 Shock Washer 4
® 10mmx14 Bushing 2 @ Servo Saver (A). .1 @ Pinion Gear (15T) 1 (@ Shock O-Ring a
@ Gear Box (R) 1 ® Servo Saver (B) 1 @ Gear Cover 1 @ Shock Stopper 4
19 Motor Plate 1 ® Servo Saver (C) .1 @ Gear Cover Seal 1 @ Spring Holder 4
0D Counter Gear Shat 1 @ Servo Saver (D) 1T Body Pin (M) 4 Sock End .4
0 2mmx1 Pin 24 M26 Pivor Ball 1B Front Tire -2 BEC Connector . 1
09 Smmx10 Bushing . . . 6 @D Center Rod cod B RearTire. . . . 2 ® Speed Conrrol Rod 1
14 Gear Box (L) 1 48 Servo Saver Shaft . 2 89 Front Wheel (1) . -2 @ Motor (RS-540) )
15 E-Ring (E-4) 1 @ Servo Saver Collar 2 8 Front Wheel (2) . . . 2 @ Side Guard 1
18 Rear Shock Stay 150 Ball End (L) . . A B9 Rear Wheel (1) 2 @ Main Chassis 1
10 Rear Bulk Head 150 Tie Rod 2 Rear Wheel (2) 2 @oy 1
i Upper Rod 4 52 Ball End (5) ©2 B Rear Wheel (3) . 2 ® Resistor 1 Set
19 5.8mm Ball . 12 % Steering Rod 1 8 4mmx8 Plastic Bushing 4 @ Drive Washer 2
@ Gear Box Hatch . . . . 1 54 2.6mm Collar .2 B M4 Plastic Nut . 2 @ Shock Seal 4
20 Rear Hub . . . 2 88 Speed Control Nut 1 8 Double Sided Tape 1 B Shock Wrench 1
@2 Rear Wheel Shafi . . . . 2 89 Speed Control Hom 1 88 Antenna Pipe 1 @ Swap () 2
28 Suspension Shaft (A) 2 7 Speed Control Pivot L1 8 Bogy 1 ® From Stabilzer 1
@ ERing (E:25) 8 58 Motor Cord . " 15et @ Decal . . 1 @ Allen Wrench (2) 2!
@ Rear Suspension Arm 2 %9 Speed Control Contact Point . . .2 % Roll Bar 1 @ Counter Gear 1
@ Swing Shaft 2 80 Speed Control Stud . -1 8 Roll Bar Plate. L1 @ Final Pinion 1
@ Suspension Shaft (B) 2 B0 Speed Control Spring 1 8 Roll Cage (R). 1 @ Rear Axle Stopper . 1
@ Shock Bushing 4 62 PC Board +.1 ® RollCage(L). . . .1 ® Body Hook 1
2 M3 Plastic Nut . 6 B Radio Piate .1 9 Roll Cage Joint . 2 B Side Guard Collar 1
30 Front Hub 2 B4 Connector 1 @ Roll Cage Stopper 4 ® Body Stopper (L) 1
B0 King Pin . . . 2 8 Antenna Post 1 ® ERing (£3) .. 6 B Body Pin (LC) 3
3 Knuckle Arm (R) 1 @ Regulator 1 Wing g 1 Plastic Guide Washer 2

82 Knuckle Arm (L) 1 8D Sevo Stay . 4 ® NiCd Sirap L 2

3% Front Wheel Shaft 2 6 Body Stopper (R). . 1 ® Front Shock Case . . 2

—21—




PURCHASING PARTS FOR YOUR KIT

You can purchase replacement and optional parts for your kit.  number for that part within the manual. Then consult our parts
All of the parts ideniified b key numbers (see page 20 for a  pack quide, below. When refering tr *he parts you need, always
complete list) are usu?'ly not available singularly, but we o, use the parls pack number, Fe- instance, if you need a counter

ihese paris in convenien parts *“packs” which can be purchased  gear shaff (Key #11) ask your dealer for Kyosho Parts Pack
separately. To figure out which parts pack you need, find the key  UM-05 (Gear Shaft Sel).

SPARE PARTS LIST
Parts Pack Desc-ption Includes These Key Numbe-. | Parts Pack # Description Includes These Key Numbers
OT-05 Joint @ x2 UM15 Radio Plate 8 x1
0106 ‘Swing Shaft % x2 & RERSE@@E *]
o118 ngsmh 2 x2 Lo L) ® x2 W xa
oT-19 Drive Washer @ x4 UM17 Wheei Set BHEE B2
o124 | Pnan G151 X1 s ooy T
or28 Differenvial Gear Set ® x2 @ Exa umig Decal (Ultima] 2 x1
or2s [ onng <10 920 [ anChoses %
or52 | 5w <10 vzt o g w0
0733 Ball INut (M2.6) 4 x10 um-22 ‘Screw Set ‘Screw,NutWrench Set
0T-36 M2.6 Pivot Ball ® x10 {w/o Plastic Nut)
OT:37 Cord Set B 51 88 %1 Ser
0139 E-Ring (E-2.5) # %10 OPTIONAL PARTS
oT58 Wing ® x1 I T 2 Pcs For Rear Hub & Gear Box
Low Profile Tire (Rear) 8 x2 1903 Ball Bearing (4mmx8) 2Pcs. For Center Gear, Front Wheel
Registor Heat Sink BN X1 1911 2Pcs. For Differential Gear
Front Tire # x2 W-5031 Low Profile Tire (All Around) For Hard Track (fits W-5021 Rims)
Dauble Sided Tape. B x1 W-5032 | Low Profie Tire (High Grip) For Soft Track (its W-5021 Rims)
d Conrol BEDBNR X1 82 | oT51 Pinion Gear (14T] Gear Ratio 8:1
Speed Control PC Board x1 0152 Pinion Gear (16T) Cear Ratio 7.7:1
‘Speed Control Contact Point x2 0153 Pinion Gear (17T) Gear Ratio 731
TieRod ) x2 4 % x4 um23 Pinion Gear (18T) |
Resistor B x1Set um-24 Pinion Gear (191)
Body Pin ® x5 UM-25 Pinion Gear (20T)
Camecer ® 151 " e Dt Vs
Nausiop < 1615 Coong Pl ForLers Mok
Strap (S) x6 0164 Special Wing Metal)
Ao e 5 S| FonTie vior G e
E-Ring (E-4) 3 x4 W-5021 Low Profile Wheel Silver
B2 {CRalth . ws0ss | focng Guch (147 R
B30 | FomShodse SOBBEABOD B x2 | WA focg Ouch(161) TS
@ x4 B x1 W-5048 | Racing Clutch (18T) den st0ps.
BHGBHGOED ¥ x2 | w5001 | Pressure Oil Shock (S) Use w/UM
e e e !
1887 Shock Seal (M) (10mm) ® x10 OT1-76 Hard Final Pinion Gear Need flat surface on the shat
1889 Body Pin @ x5 1990 Regulator urce for receiver
oMo1 Gear Set VIBD@ x1 EF103__| Racing Wire 4mm Silicone Cords.
UM02 Bushing Set B x1 D x2 Bx6 1863 ‘Sponsor Sticker Decal w/Sponsor Mark
UM03 Gear Box @B xi UM-26 ‘Special Shock Stay For pressure ol shock
uM04 Maotor Plate. ® x1 um-27 Special Chassis 2mm Thickness
UM-05 Gear Shaft Set D@ x1 Bx2 UM-28 Motor Guard (Ulfima)
UM-06 Shock Stay Set o8 x1 W-5061 Wheel Shaft.
uM07. 5. Set ADDY x2 1952 Diferential O gear
UM08 Front Shaf Set AB x2 W-5005 i Upper Arm/Tie Rod Adjusiment
um-09 Rod Set BBB  x1 82 x2 SC040 Motor Cover
uM-10 Collar Set ® 5 x2 1974 Complete Bearing Set
UM-11 Upright Set x1 B P x2 (2) 8mmx 1 4mm_
UM-12 Bulk Head Set DHDBB x1 (6) 4mmx8mmx3mm
UM13 BW x2
@ x1 @ x2

UM1a | Servo Saver Set

135 898 xa




SMALL PARTS REQUIRED FOR EACH STEP

%
DIFFERENTIAL GEAR ASSEMBLY
M2x10 S/T SCREW (4) (k==

3 BUSHING
COLLAR (2)

@ BEVEL GEAR (A) (2) é" |
v
) BEVEL GEAR (B) (2)

©BEVELSHAFT(1) [ ]
JOINT INSTALLATION
Maxd SET SCREW (2)

M5 WASHER (2) @

[3] REAR SHOCK STAY INSTALLATION
M3x8 P/HS/T )

SCREW @ C’

M3x16 F/H SCREW (Z)Dmmm
M3x1SSCREW (2)  (Jrmmmm
M3NUT(6) [©)]

wssmmBALL) (O
A GEAR BOX INSTALLATION

M4x8 SCREW

(Wide Threads) (6)

M3x35P/H

screw(y | EEEEENENITNIT

Bl REAR HUB ASSEMBLY

18 5Smmx10mm O
@ JOINT (2) @ BUSHING), N5
#REAR SHAFT () (2) [ )
8 é%.gn‘nén;m HE-RING (E-2.5) (2) @
@ TREARSHAFT(B) (236 ]
|——amm
% ALLEN WRENCH (2) # REAR HAFT (2)
COUNTER GEAR INSTALLATION =
10 COUNTER GEAR SHAFT (1)
[ Il [ REAR SUSPENSION
ARM ASSEMBLY
12PINZmmx11(1) T M3x12F/HSCREW(2)  [mm
13 5mmx10 M4x8 SCREW "2
BUSHING (1) (Wide Threads) (2)

@ COUNTER GEAR (1): 5\%’&
N

$ |
FINAL PINION INSTALLATION

12 2mmx11 PIN (1) —

@ FINAL PINION 1 0§Q
GEAR(1) N

GEAR BOX ASSEMBLY

M3x18S/TSCREw  (Jumttiiinm
M3x33SCREW (3)  ((IIIEIINETNED

] FILLING SHOCKS WITH OIL

 SHOCK WASHER (4)@

i sHocK ORING () @)

i SHOCK END (4)

@ SHOCK SEAL (4)

 PLASTIC GUIDE
WASHER (4)

@

REAR SHOCK INSTALLATION
M3x12 F/H SCREW (Z)D][mm

Q

19.5.8mm BALL (2)

FRONT KNUCKLE ARM ASSEMBLY

s FRONTWueZy ([ |
SHAFT (Z) m

FRONT SHOCK ASSEMBLY

M3x8 P/H 5/TSCREW (i

M3xI6SCREW (2 ((mmmm
M3x15 F/H SCREW (2) Dmmm

# ERING (E-3) (2)

31 KING PIN (2)

4 M2.6 PIVOT
BALL (2)

M3NUT (6)
195.8mm BALL (4) @
FRONT SUSPENSION
ARM ASSEMBLY
% ERING (E-2.5) (6) @
@ SUSPENSION
oY | —

(Silver Color)

38 SUSPENSION SHAFT (D) (2)

FRONT BULKHEAD

INSTALLATION
(pm

M3x12 F/H SCREW

[[§ FRONT SHOCK INSTALLATION

M3x16 SCREW (2) (]imumm
BUSHING @ [D

2 M3 NUT (Plastic) (z)

SERVO SAVER ASSEMBLY

Mdx8 SCREW
(Wide Threads) (2)

Max10 F/H SCREW (2)|
(Wide Threaded)

3 SHO

M2.6x6 P/H (e
SCREW (1)
M2.6 NUT (4)

41 BALL NUT (1)

de

5mmx10m: it
R (O[] | SEET @ Om
c (Plastic) (2) o 4 CENTER
15 ERING (E-4) @ 27 M3 NUT (Plastic) (2) ROD (1) g —— L
oo o w1 Tomm

Millmeter
Scale

o B W W e R @ % W
e O O OO T T T FO T

—3—




SMALL PARTS REQUIRED}OR EACH STEP

[ SERVO SAVER INSTALLATION
M3x35 P/H SCREW (2)

(©)

(O I

M3NUT (2)
M3 WASHER (2)

45 SERVO SAVER
SHAFT (2)

0 SERVO SAVER
COLLAR (2)

TIEROD INSTALLATION

5t BALLEND (LG) (4)

SV TIEROD (2)

STEERING ROD ASSEMBLY

i

M3x8 P/HS/T
SCREW (2)

M3 WASHER (2)

52 BALLEND (S) (1)

58 STEERING ROD (1)

STEERING SERVO INSTALLATION

M3x8 P/HS/T hmxm:
SCREW (2)

SPEED CONTROL ASSEMBLY
M2.6x6 P/H SCREW (1) ([=3
M2.6x10 P/H SCREW (1) ([

M3 NUT (Gold Color) (2)

ae

s 2.6mmcoLLar () @[]

41 BALLNUT (1)

37 SPEED CONTROL

3 SPEED CONTROL

NUT (1) C
PIVOT (1) IM

4 SPEED CONTROL

* CONTACT POINT (21@, L
us SPEED CDNTROL E

5 SPEEI) coNTRoL
SPRING (1)

‘

BATTERY CONNECTOR
INSTALLATION
M3x12 SCREW Gumm

(Gold Color) iz
M2.6x6 P/H 8/ SCREW (1)

M348 P/H'S/TSCREW (1) (D
M3 NUT (Gold Color) (2)

# Bopy MOUNTING ()

POST(1)

SPEED CONTROL INSTALLATION
M3NUT
(Gold Color) (2)
SPEED CONTROL
SERVO INSTALLATION
©

M3 WASHER (2)

M3x8 P/HS/T
SCREW (4)

SPEED CONTROL
ROD ASSEMBLY

M2.6 WASHER (2)

5 BALLEND (S) (1)

@ SPEED CONTROL ROD (1)

K] RADIO PLATE INSTALLATION

Max8 SCREW
(Wide Threads) (2)

M4x10 F/H SCREW (2) Dmm

M3x6 P/H SCREW (4) @mmu

M2.6x12S/T (e
SCREW (2)
M3NUT (4)

N
27 M3 NUT (Plastic) (2)

wBODY STOPPER % BODY STOPPER

®) LM
@ O,
0 ©4

SPEED RESISTOR INSTALLATION
M3x6 p/H scREW (2) (T

M3NUT (1)
11 CENTER GEAR
SHAFT (1)

| M3<3 SET SCREW (1) @

Bl CENTER GEAR ASSEMBLY
M4 WASHER (2) @
O-RING
"* (Black Color) (1) Q1
13 CENTER GEAR
BUSHirv-, (1)

MOTOR INSTALLATION
M3x6 P/H SCREW (2) [D]]m

75 ALLEN WRENCH (1.5) (1)

GEAR COVER INSTALLATION
M2.6x12 S/T SCREW (2) (it
se2.6mm COLLAR () @[]

1 SIDE GUARD D
LAR(1)
7 BODY PIN (1) %

TIRE & WHEEL ASSEMBLY
M2x85/TSCREW (e

TIRE & WHEEL INSTALLATION

M4NUT (2) @
4mmx8mm

#BUSHING @ D
(Plastic) (4) =

# M4 NUT (Plastic) (2)
N

¥ DRIVE WASHER (2)

M ROLL CAGE ASSEMBLY
M2.6x6 P/HS/TSCREW  (fmm
Qummmm

] ROLL CAGE INSTALLATION

7% BODY PIN (SM) (2) %

M2.6x12 S/T SCREW (4)

5 ROLL CAGE
STOPPER (4)
# ERING (E-3) (4)

®

BODY INSTALLATION

75 BODY PIN (SM) (1)

5 BODY PIN (LG) (3) il AZ,

WAD1 7T

Py

PRINTED INJAPAN



